
1 

 

 

Investigation of recycling perspectives of grey water for resource recovery in 

Witbank, South Africa  

By  

Andile Yaka 

 

Dissertation submitted in fulfilment of the degree 

MAGISTER TECHNOLOGIAE: CIVIL ENGINEERING 

In the FACULTY OF ENGINEERING AND INFORMATION COMMUNICATION 

TECHNOLOGY 

DEPARTMENT OF CIVIL ENGINEERING 

at the 

Central University of Technology, Free State 

 

 

Supervisor: Professor Dillip Kumar Das, Central University of Technology 

 

Co-Supervisor: Professor Yali Woyessa, Central University of Technology 

© Central University of Technology, Free State



i 

 

Declaration 

I am aware of and understand the University policy on plagiarism; I therefore declare that 
[...]
grey water does not improve the crop quality of sugar beet (sugar content) and the 

starch percentage of early potatoes. 

 

In summary, high levels of toxic substances in grey water such as chlorides, boron and 

cadmium negatively affects plant growth and it has once more been established that, 

soil salinity inhibits plant growth and germination.  

 

2.6  Resources available in grey water 

Subjected to the sources of the grey water, it contains various resources. Barker-Reid et 

al., (2010) observed that grey water contains sodium, chlorides, and other nutrients 

such as nitrogen (N), ammonia (NH3) and phosphates. In addition, Travis et al., (2008), 

observed that the large quantities of sodium (Na) and phosphates (PO4) that are found 

in grey water emanate from washing machine powders. They noted that washing 

detergents are the primary source of phosphates in the grey water of countries that 

have not yet banned phosphorus-containing detergents. 

 

A similar study to Barker-Reid et al., (2010) by- Carden, Armitage, Sichone & Winter 

(2007) established that grey water contains chlorides, ammonia, phosphates and 

© Central University of Technology, Free State



16 

 

sodium in considerable amounts. Carden et al., (2007) furthermore observed that grey 

water also contains significant amounts of boron and cadmium. Correspondingly, 

Bolivian researchers Al-Zu’bi & Al-Mohamadi (2008) discovered heavy presence of high 

levels concentrations such as cadmium and nickel in grey water. However, the grey 

water being used in the investigation of Al-Zu’bi & Al-Mohamadi’s (2008) was not solely 

sourced from households, also but included industrial wastewater. 

 

The investigation of Palmquist and Hanaeus (2010) into the availability of resources in 

grey water from ordinary Swedish households, confirmed the presence of mainly 

calcium, iron, potassium, sodium, magnesium, cadmium, cobalt, copper, lead, tin and 

zinc. Although Eriksson, Srigirisetty and Eilersen (2012) argue that metals in grey water 

have not been studied in great detail, they admit that their investigation into 

concentrations in the influent and effluent grey-waters of Denmark correlate with the 

results obtained by (Palmquist and Hanaeus, 2010) in Sweden. The only difference 

being that Eriksson, Srigirisetty and Eilersen (2012) also found high levels of cadmium 

(9.0μg/ℓ) in grey water. Eriksson et al., (2012) further observed that contingent upon the 

sources of the grey water, non-metal resources such as ammonium, nitrogen, nitrogen, 

phosphorus, nitrates and nitrites are also found in grey water. 

 

It can be summarised that subject to the source of the grey water, it contains on the one 

hand various resources - such as chlorides, ammonia, phosphates and sodium - in 

considerable amounts and on the other hand baron, cadmium and heavy metals. The 

large quantities of sodium and phosphates in grey water emanate from washing 

powders.  

 

 

© Central University of Technology, Free State



17 

 

2.7  Methods and technologies used for Grey water treatment 

There are a number of technologies varying both in complexity and performance – that 

are worldwide applied for grey water treatment. According to Elmitwalli, Shalabi, 

Wendland and Otteroshi (2007), grey water can be treated using low cost methods such 

as the manual bucketing of grey water from the of bathroom outlet, to primary treatment 

methods that coarsely screen oils, greases and solids from the grey water before 

irrigation to more expensive secondary treatment systems that treat and disinfect the 

grey water to a high standard before use for irrigation. Generally, grey water treatment 

systems are classified into primary and secondary treatment systems. Primary systems 

involve screening while secondary systems consist of filtration, ultraviolet disinfection 

and chlorination. 

 

2.7.1 Primary treatment systems 

Screening is the commonest primary treatment process that is used in recycling grey 

water. According to Misra et al., (2010), screening is the first process that is applied 

during recycling of grey water. This process basically involves removal of large 

proportion of suspended matter which can be grease, silt and soap froth. There is also 

an aerobic screening process that efficiently reduces insoluble material to a negligible 

residue. This residue is usually discharged to sewer and the remaining grey water flows 

into the second module for secondary treatment (Nagata and Funamizu, 2009). 

 

2.7.2 Secondary treatment systems 

After aerobic screening, grey water goes through multi-media filtration process (MMF) 

constituting various media which include fine sand, coarse sand, gravel, stone, 

anthracite coal and wood chips to a total depth of 75 centimetres. The inlet of a filtration 

process is provided at the top so that the filtered water is collected through outlet in the 

bottom. A vent is provided at the top to let out any odorous emissions, generated in the 

© Central University of Technology, Free State



18 

 

filter. Depending on the characteristics and quantity of the grey water, media in the 

water can be removed through periodical washing (Li, Wichmann & Otterpohl, 2009) 

 

Media filtration can take the form of basic sand filters, multi-media filtration systems, or 

reed beds. The removal of microorganisms by media filtration relies on their deposition 

within the media bed by either adsorption to the media surface or through entrapment in 

pores between media granules (Nagata and Funamizu, 2009). Counteracting this 

deposition, however, is a process of microorganism dislodgement caused by movement 

of the applied water through the media bed. Nagata and Funamizu, 2009), further state 

that dislodged microorganisms are transported by the water and may be deposited 

further down the media bed or ejected with the filtered effluent. During the filtration 

process, water is passed through a filter medium in order to remove the particulate 

matter not previously removed by sedimentation. In filtration, the turbidity and colloidal 

matter of non-settleable protozoan cysts and helminth eggs are also removed (Nagata 

and Funamizu, 2009). 

 

There are different types of filters. With the upflow-downflow filter raw grey water is put 

into the bottom of the first column of the filter and collected at the top of the second 

column. This water is again fed to the third column of the filter from the bottom and is 

collected at the top of the fourth column in that order (Roesner, 2010). He furthermore 

argues that although an optional upflow-downflow filter has about four columns, the 

number of columns required is determined by the quality and expected use of the grey 

water.  

 

 

 

© Central University of Technology, Free State



19 

 

Slow sand filters are shallow layers of stone, medium gravel, and pea gravel beneath a 

deep layer of sand. According to Revitt, Eriksson, & Donner (2011), a slow sand filter 

will have a grey water load of 0.1 to 0.2m3/m2/hour. These gravity filters may be 

constructed in a 200 litre drum container. Basic features of such a filter include a 

perforated plate or some other device to distribute water evenly over the top; a concrete 

funnel in the bottom to help water drain to the perforated drain pipe; and a cover and 

vent to prevent odours. The bottom of the filter should be filled with stones that are too 

large to enter the drain pipe (Li et al., 2009). 

 

According to Hourlier, Masse, Jaouen, Lakel, Gerente, Faur & Cloirec (2010), the 

horizontal flow filtration technique which uses coarse gravel or crushed stone as a filter 

media is also a sound alternative in handling turbid waters. The main advantage of the 

horizontal flow filter is that when the raw water flows through it, a combination of 

filtration and gravity settling takes place which invariably reduces the concentration of 

suspended solids (Hourlier et al., 2010). Because the effluent from the pre-filter is less 

turbid, it can easily be further treated with a slow sand filter. 

 

According to Fischer, Wieltschnig, Kirschner & Velimirov (2010), membrane filtration 

involves the passing of water under pressure through a microfiltration (0.1 – 0.9 μm 

pore size) or ultrafiltration (0.01 – 0.09 μm pore size) membrane. Microorganism 

retention is achieved by size exclusion, when the membrane pore size is smaller than 

the microorganism size. A significant level of retention can also be achieved with pore 

sizes larger than the targeted microorganism due to adsorption to the membrane, which 

is controlled by hydrophobic and electrostatic interactions (Fischer et al., 2010). 

 

Membrane filtration is often used in conjunction with an activated sludge process as part 

of a membrane bioreactor (MBR). The combined process has been shown to provide 

© Central University of Technology, Free State



20 

 

superior removal of biodegradable organics when treating grey water, compared to 

membrane filtration alone (Friedler et al., 2011). MBR systems are increasingly used for 

wastewater treatment in areas requiring high quality effluent and have been identified as 

well-suited to treatment and disinfection for water re-use (Zhang and Farahbakhsh, 

2010). 

Zhang and Farahbakhsh (2010) emphasise that due to the size exclusion, membrane 

filtration is typically most effective for the removal of larger pathogens, such as 

protozoa, followed by bacteria, and then viruses. Membrane filtration is generally more 

robust and less susceptible to microorganism breakthrough than media filtration, 

particularly when treating poorer quality effluents. However, bacteria have been shown 

to pass through membranes with nominal pore sizes smaller than the bacteria itself 

(Merz et al., 2010). 

 

After filtration the next step in grey water treatment, is ultraviolet disinfection (UV). 

According to Elmitwalli, Shalabi, Wendland and Otteroshi (2007), this process involves 

ultraviolet lamps as a precautionary barrier against pathogens. Finally, chlorine (CL) 

residual is added to the recycled water to treat it and remove bad odours while in 

storage. Storage tanks can be made of different materials e.g. concrete, steel tanks, 

fiber glass, plastic or site built tanks (Tal, Sathasivan, Krishna, 2011). 

 

Thus, various filtration methods can be used for the treatment of grey water. The multi-

media filtration process (MMF), involves fine sand, coarse sand, gravel, stone, coal and 

wood chips to a total depth of about 75 centimetres for the physical treatment of grey 

water. Other treatment methods include the horizontal flow filtration technique which 

uses coarse gravel or crushed stone as a filter media. This method is a good alternative 

in handling turbid waters. Membrane filtration involves the passing of water through a 

microfiltration membrane. With this method microorganism retention is achieved when 

© Central University of Technology, Free State



21 

 

the membrane pore size is smaller than the microorganism size. In areas requiring high 

quality effluent membrane filtration is often used with an activated sludge process as 

part of a membrane bioreactor (MBR), for its superior removal of biodegradable organic 

matter. Strategies for grey water recycling 

 

2.7.3 The collection system 

There are different ways of collecting the grey water from households. Essentially, there 

must be a clear separation between the conventional wastewater disposal and the grey 

water collection system. Commonly, the flow of water from each household to the 

treatment facility is maintained by gravity (Finely, Barrington, & Lyew, 2008). To ensure 

clear separation, a one-way direction valve must be installed, to allow passage of 

excess grey water into the central sewage system. In newly designed systems it may 

occasionally raise issues of sewage flowing from the residential suburbs to the main 

treatment facilities, out of town. Other means of separation include accessories with an 

inverted screwing and frequently accompanied by clear labelling and identification. The 

grey water collection system can also be painted with a colour different from that of the 

other wastewater collection system (Leshem et al., 2013). 

 

Grey water treatment is related to the concept of source-separated effluent, which can 

facilitate treatment and re-use. Such separation is often considered an option for rural 

areas (Nelson and Murray, 2008). Larsen et al. (2009), however, state that this can be a 

sustainable alternative to end-of-pipe systems, inclusively in urban areas and 

industrialized countries. 

 

Hernandez, Leal et al. (2010) discuss the concept of decentralized sanitation and re-

use, which proposes the separation of domestic sewage into black water (toilet effluent) 

and grey water, in order to provide a more specific treatment for each type of effluent 

© Central University of Technology, Free State



22 

 

and allow the use of resources that would be discarded. Thus, grey water has an 

aggregate value and should not be considered waste. Friedler and GIlboa (2010) state 

that through the installation of grey water treatment units in households, commercial 

buildings, industries and other establishments, the treated effluent can be used in 

activities at the very place where it is produced. Muthukumaran et al. (2011) state that 

use of grey water for toilet flushing and landscape irrigation can reduce water 

consumption to at least 50%. It is extremely important to establish norms and 

regulations regarding grey water quality to minimize risks to users. The coherent 

definition of criteria is also necessary to avoid setting too high limits and the 

unnecessary requirement of very sophisticated treatment technologies, which make re-

use a lot more difficult and even unfeasible. Worldwide, there are only a few norms and 

regulations specifically for grey water re-use; therefore, those defined for effluent re-use 

are usually applied. 

 

There are different ways of collecting household grey water. One collection method 

separates domestic sewage into black water and grey water, in order to allow treatment 

of each type of effluent. Other methods include accessories with an inverted screwing 

that have clear labelling and identification. For distinction, the grey water collection 

system is usually painted with a colour different to that of the wastewater collection 

system. There are other sophisticated treatment technologies that are non-cost effective 

and make re-use more difficult and unattainable.  

 

2.7.4 The treatment system 

The treatment system consists commonly of a settling element, a screening/filtering 

component and a biological process that can include membrane technology element or 

constructed wetlands components. All these are aimed at treating the grey water, 

allowing their use for on-yard irrigation and/ or toilet flushing. Frequently, an element of 

© Central University of Technology, Free State



23 

 

disinfection (a small UV lamp and/or chlorination) is included in the treatment processes 

(Leshem et al., 2013).  

 

According to Elmitwalli, Shalabi, Wendland and Otteroshi, (2007), grey water treatment 

involves many strategies such as aeration, multi-media filtration, ultraviolet disinfection 

and chlorination. Aerobic screening (AS) is a unique odour free process that efficiently 

reduces insoluble material to a negligible residue. This residue is usually discharged to 

sewer and the remaining grey water flows into the second module. After aerobic 

screening, grey water goes through a multimedia filtration process (MMF) constituting 

various media that include fine sand, coarse sand, gravel, stone, anthracite coal and 

wood chips to a total depth of 75 centimetres. The inlet of a filtration process is provided 